
Utility Master Plan
Project No. 17-467

Volume I – Integrated Master Plan
The City of Thornton

Project Number: 60560104

March 2020



  
Utility Master Plan      

 

 
Prepared for:  The City of Thornton   
 

AECOM 
 
i 

Quality information
Prepared by  Checked by  Verified by  Approved by 

Gwen Zuber       Jason Coontz & Marcela Duran    Nathan Walker                Nathan Walker

 

 
Revision History 
Revision Revision date Details Authorized Name Position 

      

      

      

      

 
 
Distribution List 
# Hard Copies  PDF Required Association / Company Name 

   

   

   

   

 
  



  
Utility Master Plan      

 

 
Prepared for:  The City of Thornton   
 

AECOM 
 
ii 
[...]
WTP-E07
EVALUATE ALTERNATIVE

DISCHARGE FOR RETURN WATER

WTP-E08
EVALUATE ALTERNATIVE RESIDUALS

MANAGEMENT APPROACHES

SLUDGE
LAGOON

(EXISTING)

SLUDGE
LAGOON

(EXISTING)

PAC

CLARIFIERS

IN
TE

G
R

A
TE

D
 M

A
ST

ER
 P

LA
N

TH
E 

C
IT

Y 
O

F 
TH

O
R

N
TO

N
Pr

oj
ec

t N
o.

: 6
05

60
10

4

WTP-E12
REPAIR COAGULANT

TANKS

AutoCAD SHX Text
repath m:\ drive block



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E01  

Project Information: Convert to aluminum-based coagulants from iron-based 

coagulants at WBWTP. 

Cost:    $0 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Water Quality 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E02 

Project Information: Improvements at WBWTP for PAC dry storage and 

installation of PAC wetting system.  Improve piping 

configuration, ensure long radius elbows, additional 

hose connection points for regular flushing, additional 

dismantling points. This improvement aids in taste & 

odor removal. 

Cost:    $710,000 

Phase:   2020 - 2025 / Delay until results known of WTP-E01 

Purpose:   Tier 1 – Water Quality 

Trigger:   Existing Improvement 

WTP:    Wes Brown 



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E03 

Project Information: Increase membrane surface area at WBWTP by using 

older membranes to equip unused cassettes to increase 

treatment capacity. 

Cost:    $0 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Capacity 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E04 

Project Information: Residuals Management Improvements at WBWTP, 

70,000 square feet of additional lagoons, 3 ft deep. 

Cost:    $1,100,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Operations 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E05 

Project Information: Study to evaluate clarifier flow distribution system at 

WBWTP. Goals include determining differences in 

hydraulic grade line at each unit and potential to 

improve tuning of control valves to allow for use of flow 

balancing control.  End goal is to provide 

recommendation for improvements; expectation is that 

physical changes would be minor, if any. 

Potential Resulting CIP: $100K CIP to add additional instrumentation to reduce 

noise in system; similar cost could be applied to 

physically modifying the influent channel to adjust HGL. 

Cost:    $30,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Operations 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E06 

Project Information: Study to Eliminate Recycling for Clean-in-Place Wastes at 

WBWTP. Evaluate water quality data from CIP and 

assemble application for SIC discharges to sewer.  

Limited analytical work to characterize CIP waste. 

Potential Resulting CIP: Up to $50k CIP; based on the assumption that the 

existing sewer line from WBWTP could be used to 

discharge CIP wastes to MWRD.  Alternative approach 

could be creating an unloading station for hauling off 

wastes by truck.  Changes are anticipated to be minor. 

Cost:    $30,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Water Quality 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E07 

Project Information: Evaluate the potential to return lagoon discharge from 

WBWTP downstream of Gravel Lakes to eliminate 

potential for foulants accumulation in Gravel Lakes.  

Potential Resulting CIP: Up to $14M CIP; including new 7 MGD return water 

discharge pump station and 24-inch pipeline extending 

approximately 4.2 miles to a location downstream of the 

Gravel Lakes. 

Cost:    $50,000 

Phase: 2020 - 2025 / Delay until results known of WTP-E06 and 

WTP-E08 

Purpose:   Tier 1 – Water Quality 

Trigger:   Existing Improvement 

WTP:    Wes Brown 



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E08 

Project Information: Evaluate means to best manage water treatment 

residuals. Study would include evaluation of existing 

lagoon operations at WBWTP as well as potential 

enhancement, such as addition of residuals 

management at TWTP or inclusion of mechanical 

dewatering at WBWT and/or TWTP. 

Potential Resulting CIP: Up to $3M CIP depending on redundancy, and inclusion 

of a Belt Filter Press.  

Cost:    $110,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Water Quality 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E09 

Project Information: Clarifier Coating Rehabilitation a WBWTP. Existing 

Maintenance project identified in order to maintain the 

service life of clarification equipment. 

Cost:    $500,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Maintenance 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E10 

Project Information: Addition of a redundant air compressor and reject pump 

to the membrane filtration system at WBWTP to 

improve redundancy.  

Cost:    $500,000 

Phase:   2020 - 2025  

Purpose:   Tier 1 – Redundancy 

Trigger:   Existing Improvement 

WTP:    Wes Brown 



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E11 

Project Information: Increase capacity of Membrane Train No. 8 at WBWTP 

by 5 cassettes along with addition of vacuum pumps and 

blowers.  

Cost: $1,840,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Capacity 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-E12 

Project Information: Coagulant Tank Repairs at WBWTP. Maintenance project 

to address risk of cracking when the tank is filled to 

capacity.   

Cost:    $30,000 

Phase:   2020 

Purpose:   Tier 1 – Maintenance 

Trigger:   Existing Improvement 

WTP:    Wes Brown 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F01 

Project Information: Purchase of 15 acres in unincorporated Adams County. 

Northwest of East 140th Ave and Dahlia Way as future 

site of NWTP. 

Cost: $3,000,000 

Phase:   2020 - 2025 

Purpose:   Tier 1 – Capacity 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F02 (page 1 of 2) 

Project Information: Construction of Phase I of Northern Water Treatment 

Plant, does not include land acquisition and mechanical 

dewatering. Phase I capacity = 10.75 MGD, Phase 

II/Ultimate capacity = 21.5 MGD.  

Cost: $43,842,000 

Phase:   2025 - 2035 

Purpose:   Tier 1 – Capacity 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

NWTP Process Summary: 

Conventional Treatment Process 

- Pretreatment: Flash mixing, in-line with raw water 

- Flocculation: 2 out of 3 trains, each rated at 10.75 MGD. Each train will include 3 stages 

of flocculation. 

- Sedimentation: 2 out of 3 trains constructed, each rated at 10.75 MGD.  Each train will 

include 1 zone of sedimentation. 

- Ozone: 2 ozone generators, sized for ultimate plant rated capacity, with companion feed 

and destruct systems, oxygen storage and feed equipment, 2 parallel contact basins 

sized for the target contact time at the ultimate plant rated capacity. 

- Biological Filtration: 4 filters loaded granular activated carbon (GAC).  Each filter will be 

sized for 20% of the ultimate plant rated capacity  

- Clearwell: 0.7 Baffle Factor, 1.5 Safety Factor, designed to work with hypochlorite to 

achieve the additional 0.5 Log Giardia and 2.0 Log Virus disinfection contact time 

- Filter Backwash: supply tank, pumps (1 operational, 1 standby), backwash waste 

equalization tank 

 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F02 (page 2 of 2) 

NWTP Process Summary (continued): 

Solids Handling 

- Gravity Thickener: 2 basins, 1 equipped with mechanical equipment 

- Return Water storage tank  

- Return Water pumps: 2 operational (duty/standby) 

- Belt Filter Press: 1 operational 

- Sludge Conditioning Tank 

- Polymer Feed System 

- Screw Conveyors 

 

  



 FINISHED WATER
STORAGE TANK

(PROPOSED)

FINISHED WATER
STORAGE TANK

(EXISTING)

E 140TH AVE

D
EXTER

 ST

D
AH

LIA ST

D
AH

LIA W
AY

HOMESTEAD
HILLS PARK

E 141 ST PL

SITE SECTION 2
SITE SEC

TIO
N

 1

RAW WATER
SUPPLY

FINISHED
WATER SUPPLY

FINISHED
WATER SUPPLY

DEWATERING
BUILDING

ENTRANCE GATE

N

C
IP

 W
TP

-F
02

N
W

TP
 C

O
N

C
EP

T 
SI

TE
 P

LA
N

TH
E 

C
IT

Y 
O

F 
TH

O
R

N
TO

N
Pr

oj
ec

t N
o.

: 6
05

60
10

4

21
.5

 M
G

D
 B

U
IL

D
O

U
T 

C
AP

AC
IT

Y

AutoCAD SHX Text
75

AutoCAD SHX Text
150

AutoCAD SHX Text
0

AutoCAD SHX Text
225

AutoCAD SHX Text
SCALE



EN
LA

R
G

ED
 S

IT
E 

SE
C

TI
O

N
 1

EN
LA

R
G

ED
 S

IT
E 

SE
C

TI
O

N
 2

C
IP

 W
TP

-F
02

N
W

TP
 C

O
N

C
EP

T 
SI

TE
 P

LA
N

TH
E 

C
IT

Y 
O

F 
TH

O
R

N
TO

N
Pr

oj
ec

t N
o.

: 6
05

60
10

4

21
.5

 M
G

D
 B

U
IL

D
O

U
T 

C
AP

AC
IT

Y



C
IP

 W
TP

-F
02

N
W

TP
 C

O
N

C
EP

T 
SI

TE
 P

LA
N

TH
E 

C
IT

Y 
O

F 
TH

O
R

N
TO

N
Pr

oj
ec

t N
o.

: 6
05

60
10

4

21
.5

 M
G

D
 B

U
IL

D
O

U
T 

C
AP

AC
IT

Y



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F03 

Project Information: Construction of mechanical dewatering system at NWTP, 

in concurrence of NWTP construction. Conceptual 

design assumptions: Turbidity = 50 NTU. SLR = 25 

lbs/day/sf 

Cost: $15,620,000 

Phase:   2025 - 2035 

Purpose:   Tier 1 – Capacity 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F04 

Project Information: Baseline Power Supply to NWTP, including offsite 

infrastructure and power supply to transformer on 

NWTP site. 

Cost: $1,990,000 

Phase:   2025 - 2035 

Purpose:   Tier 1 – Capacity 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F05 

Project Information: Standby generator sized for full production 

Cost: $2,210,000 

Phase:   2025 - 2035 

Purpose:   Tier 1 - Redundancy 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F06 

Project Information: Second utility feed to NWTP from different substation 

Cost: $1,330,000 

Phase:   2025 - 2035 

Purpose:   Tier 2 - Redundancy 

Trigger:   Growth - Max Day Demand = 74.8 MGD 

WTP:    Northern 

 

 

 

 

  



 
9500 Civic Center Drive     6200 South Quebec Street 
Thornton, Colorado 80229  Greenwood Village, Colorado 80111 
(303) 538-7295 
 

Water Treatment Improvements 

CIP ID:    WTP-F07 

Project Information: Construction of Phase II of Northern Water Treatment 

Plant, does not include land acquisition and mechanical 

dewatering. Phase II/Ultimate capacity = 21.5 MGD. 

Cost: $43,842,000 

Phase:   2035 - 2065 

Purpose:   Tier 1 – Capacity 

Trigger:   Growth - Max Day Demand = 85.6 MGD 

WTP:    Northern 

NWTP Process Summary: 

Conventional Treatment Process 

- Flocculation: 1 train, rated at 10.75 MGD.  Each train will include 3 stages of flocculation. 

- Sedimentation: 1 train, rated at 10.75 MGD.  Each train will include 1 zone of 

sedimentation. 

- Biological Filtration: 2 filters loaded granular activated carbon (GAC).  Each filter will be 

sized for 20% of the ultimate plant rated capacity  
 

Solids Handling 

- Gravity Thickener: equipment for 2nd unit 

- Return Water pumps: 3rd pump (reconfigure for lead/lag/standby) 

- Belt Filter Press: 2nd operational unit (parallel operation) 

 

 

 



Utility Master Plan

Project No. 17-467

Water Distribution Capital Improvement 
Program Project Cutsheets

The City of Thornton

Project number: 60560104

March 2020



Table 2.15. Water Distribution Master CIP Table (page 1 of 2)

CIP ID

Phase 

(Project 

Completion 

Date)

Purpose Project Type Project Description Cost
Dependant 

CIP
Zone Trigger

P-01(E) 2020-2025 Tier 1 - Pumping Pump unit replacement Replacement of 2 units in Zone 5 Pump Station, each with a capacity of 1,500gpm. 146,900$                 Zone 5  Existing improvement 2020 2021

SS-01(F) 2020-2025 Tier 1 - Storage New ground storage New 5MG Tank west of Sintra Lewis Pointe Park, north of 140th Ave. 13,214,900$           Zone 1  Zone 1 Storage Upgrade 2021 2022

SS-02(F) 2020-2025 Tier 1 - Storage New ground storage New 3.5 MG tank near existing Cherokee Tank. 9,522,500$             Zone 3  Zone 3 Storage Upgrade 2022 2023

TT13(F) 2020-2025 Tier 1 - Supply New transmission pipe

New pipe from Hilltop Tank to the new 5MG Tank. The new line is a 48-in with an approximate 

length of 1,900 ft. 2,209,600$             Zone 1  Zone 1 Storage Upgrade 2022 2023

DD31(E) 2020-2025 Tier 1 - Capacity New pipe or pipe replacement

Installation of a parallel pipe along Eppinger Boulvard, between Hoffman Way and Ellen Court. The 

new line is a 12-in with an approximate length of 300 ft. 118,470$                 Zone 2  Existing improvement 2025 2026

DD32(E) 2020-2025 Tier 1 - Capacity New pipe or pipe replacement

Installation of a parallel pipe on the west side of TWTP. The new line is a 16-in with an approximate 

length of 700 ft. 358,050$                 Zone 2  Existing improvement 2023 2024

DD34(E) 2020-2025 Tier 1 - Capacity New pipe or pipe replacement

New pipe on property west of the TWTP. The new line is a 16-in with an approximate length of 

700ft.  This project will improve service pressure. 358,050$                  DD35 Zone 2  Existing improvement 2023 2024

DD35(E) 2020-2025 Tier 1 - Capacity New pipe or pipe replacement

New pipe on property west of the TWTP. The new line is a 16-in with an approximate length of 

100ft.  This project will improve service pressure. 51,150$                   Zone 1  Existing improvement 2023 2024

DD25(E) 2025-2035

Tier 1 - Capacity, 

Fire flow New pipe or pipe replacement

New pipe along Katherine Way between W 84th Ave and N Pecos St, and along N Pecos St between 

Katherine Way and W 82nd Pl. The new line is a 12-in with an approximate length of 1,700ft.  671,320$                 Zone 3  Existing improvement 2026 2027

DD27(E) 2025-2035

Tier 1 - Capacity, 

Fire flow New pipe or pipe replacement

Installation of a parallel pipe  along W 82nd Pl, between Nela Dr and Pecos Way. The new line is a 

12-in with an approximate length of 400ft. 157,960$                 Zone 3  Existing improvement 2026 2027

DD28(E) 2025-2035

Tier 1 - Capacity, 

Fire flow New pipe or pipe replacement

New pipe along Douglas Dr between Greenwood Blvd and N Pecos St, and along 82nd St between N 

Pecos St and Nola Dr. The new line is a 8-in with an approximate length of 3,300ft.  1,015,840$             Zone 3  Existing improvement 2025 2026

DD30(F) 2025-2035 Tier 1 - Capacity New pipe or pipe replacement

New pipe along Thornton Pkwy, just west of I-25. The line is a 12-in with an approximate length of 

800 ft. 315,920$                 Zone 3

 Growth - Average System 

Demand = 37mgd 2034 2035

P-03(F) 2025-2035 Tier 1 - Pumping Pump unit replacement

Replacement of two units in Zone 1 - Wes Brown High Service Pump Station, each with a capacity of 

10,000gpm. 4,614,000$             Zone 1

 Growth - Average System 

Demand = 37mgd 2029 2030

P-04(F) 2025-2035 Tier 1 - Pumping New pump station

New pump station, pumping from NWTP to Zone 1, with four units, each with a capacity of 

5,000gpm. 566,300$                 Zone 1  NWTP Construction 2033 2034

SS-03(F) 2025-2035 Tier 1 - Storage New ground storage New 6 MG tank adjacent to TWTP Clearwell 2. 15,857,900$           Zone 1  Zone 1 Storage Upgrade 2034 2035

TT07(F) 2025-2035

Tier 1 - Facilitate 

Growth New Pipe

New pipe parallel to and north of E-470 between Holly St and Quebec St, and along Holly St from E-

470 to E 152th Ave. The new line is a 42-in with an approximate length of 5,200ft.  5,198,300$             Zone 1

 Growth North of Highway 

I470 2028 2029

TT10(F) 2025-2035

Tier 1 - Facilitate 

Growth New Pipe

New pipe crossing E-470, then parallel to and south of E-470 between Holly St and Quebec St, and 

along Quebec St from E-470 to E 138th Ave. The new line is a 24-in with an approximate length of 

7,400ft.  4,809,000$             Zone 1

 Growth North of Highway 

I470 2027 2028

TT14(F) 2025-2035 Tier 1 - Supply New transmission pipe

New pipe from Clearwell 2 at TWTP along Thornton Pkwy and E 96th Ave to just west of the South 

Platte River . The new line is a 48-in and 16-in with an approximate length of 14,300 ft. 16,629,700$            TT26 Zone 1  WBWTP Upgrade 2032 2033

TT16(F) 2025-2035 Tier 1 - Supply Connection to existing pipe New pipe just south of TWTP. The new line is a 24-in with an approximate length of 200 ft. 130,000$                  TT33 Zone 1  Zone 1 Storage Upgrade 2034 2035

TT17(F) 2025-2035 Tier 1 - Storage New transmission pipe

New pipe from Cherokee Tank to I-25, along I-25 to E 105th Ave, along E 105th Ave to Grant Dr, 

along Grant Dr to E104th Ave,  along E 104th Ave to to Washington St, and along Washington St to 

Old E 100th Ave. The new line is a 36-in with an approximate length of 12,200 ft. 10,507,900$           

 TT25, TT18, 

TT19, or 

TT20 Zone 1 Zone 3 Storage Upgrade 2030 2031

TT18(F) 2025-2035 Tier 1 - Storage Connection to existing pipe

New pipe along 102nd Ave crossing Washington St. The new line is a 24-in with an approximate 